Ref,  Part,  Part No.

6 CHAIN DUPLEX 55 PITCH  141614

7  JOINING LINK DUPLEX   140581

18  M10 FLAT WASHER  140388

21  CIRCLIP OUTER BEARING   141021

25  M10 X 15 GRUB SCREW POINT  140385

30  M10 X 25 BOLT  140539

31  M10 X 35 BOLT  140351

32  AXLE WASHER  120061

36  CHAIN PITCH DUPLEX 55 PITCH  140582

37  JOINING LINK PITCH DUPLEX   140583

41  IDLER SHAFT  112120

43  SPROCKET PITCH DUPLEX ANSI 23T  112222

45  IDLER SHAFT INNER BEARING   140574

46  BEARING CARRIER IDLER SHAFT OUTER  112097

47  BEARING CARRIER IDLER SHAFT INNER  112071

49  CIRCLIP IDLER SHAFT   141007

50  M10 X 25 SOCKET HD CAP SCREW  140370